SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR512514A

Pol. Vertical Fundamental
o LEvel (dBuVim) 4o LE¥e! (BuVim)
125 1
1
m‘\ 1050
875 4.
\ PEAK_BE 74 PEAK 74
00/ i
\-1
5 e I N
N m l A ) R
350 3
Peak
1. 1.
b, 2496, 2500 1 1400, 1800, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  : 03CHL3-HY Site 1 @3CHL3-HY
Condition: PEAK BE 74 3n HORN 91260 1326 VERTICAL Condition: PEAK_74 3n HORN 91200 1326 VERTICAL
+ RBW:1000. 600kHz VBI: 3000, 000kHz SWT:Auto + RBH:1000.800kHz VBii: 3000, 800kHz SWT:Auto
Linit Read At Cable Preamp  Aux APos TPos Linit Read Ant Cable Preamp  Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
W Bajn il B8 B dn B b B a dg Mo un dajs B dba G & B B @ dg
1 M483.64 57.33 74.00 -16.67 49.64 27.80 6.93 36.97 9.93 369 100 PEAK 1 2480.00 108.02 ------ ------ 106.34 27.80 6.91 36.97 9.93 369 100 PEAK
1o Level(gBuVm) 1o Level(gBuVm)
125 1
1
Mlk\ 1050
875 \ 4.
00/ TN1
. \ AVG_BE 54 AVG_54
\“ j’-’——_—
350 3
Avg
1. 1.
b, 2496, 2500 1 1400, 1800, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  : 03CHL3-HY Site 1 @3CHL3-HY
Condition: AVG BE_54 3n HORN 91280 1326 VERTICAL Condition: AVG 54 3n HORN 31260 1326 VERTICAL
+ RBW:100.60kHz VB:0,810kHz SHT:Auto + RBW:1060.660kHz VBi:0,810kHz SHT:Auto
Linit Read At Cable Preamp  Aux APos TPos Linit Read Ant Cable Preamp  Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
W Bajn il B8 B dn B b B a dg Mo un dajs B dba G & B B @ dg
1 48352 46.58 54.00 -7.42 38.89 27.80 6.93 36.97 9.93 369 100 AVERAGE 1 2480.00 106.67 ------ ------ 98.99 27.80 6.92 36.97 9.93 369 100 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C1-13 of 17

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR512514A

Pol. Horizontal Vertical
(gLl dBuVm) (el (eBum)
1 1
1 1
875 4.
PEAK T4 PEAK 74
0, .
VG54 AVG_54)
e o S s PR L T
NP * e
Peak 3 3
Avg 115 fl
6000, 9000, 12000, 15000, 18000 6000, 9000, 12000, 15000, 18000
Frequency (WHz) Frequency (MHz)
Site @ G3CHI3-HY Site  : @3CHI3-HY
Condition: PEAK_74 3n HORN_91260 1326 HORLZONTAL Condition: PEAK_74 3n HORN 91260 1326 VERTICAL
Linit Read Ant Cable Preamp  Awx APos Thos Linit Read Ant Cable Preanp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
W e e 8 B b & B & o deg Wedn Ve B oW b ® @ & o deg
1 4960.00 42.84 7400 -3L16 55.56 33.14 1051 5.9 oM - - PEN 1 4960.00 42.19 7400 331 5491 3.4 1051 5.9 e - - PEN
174000 45.49 7400 -18.51 5291 .50 101 SR .67 - - PEN 174000 45.20 7400 -28.80 562 .50 181 SR .67 - - PEN
TEL : 886-3-327-0868 Page Number 1 C1-14 of 17

FAX: 886-3-327-0855




samaniae.  FCC RADIO TEST REPORT Report No. :FR512514A

Pol. Horizontal Vertical
il L)
1 1
1050 1050
] ]
14.47G 1 T
' G 54 _ G54
~14.5G J
Avg il 3
1l 1l
11 1446, 14482 144, 144, 14500 1 175, 144, 14488, 14, 14500
Frequency (Mg Frequency ()
Site 1 I Site ¢ A
Condition: AYG 54 3n HORN 91240 1326 HRIZONTAL Condition: AVG 54 3n HORN 91240 1326 VERTICAL
il L)
1 1
1050 1050
] ]
17.7G e g
' G 54 _ G54
~18G
Avg 3 3
1l 1l
{ 17780, 1780, 1780, 1794, 1800 { 17180, 1780, 17680, 1194, 1800
Frequency (Mg Frequency (M)
Site 1 I Site ¢ A

Condition: G 54 3 HOR 31200 1326 HRTZONAL Condition: G 54 3 HOR 31200 1326 VERTICAL

TEL : 886-3-327-0868

Page Number 1 C1-15 of 17
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR512514A

Pol. Horizontal Vertical
Level (dBuV/m) Level (dBuV/m)
. 0.
50, 50,
60. 60.
Qp| QP|
0, ] 0, ]
- | - |
I I
a0o—1 00— 4 ;
5 b 1 N
putaf
“ 2 | ettt “ et
0.0 0.0 )
‘ 3 o o it M ]
a0l i bt WA b | | ™
200 \Jv. et B
10, 10.
30 24, 18, 12, 806 1000 30 4 18, 12 806, 1000
Peak Frequency (MHz) Frequency (MHz)
site + B3CHI3-HY site + B3CH13-HY
Condition: QP 3m BILOG 48103 HORIZONTAL Condition: QP 3m BILOG 49183 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m dB dBuv  dB/m d  d8 db am  deg Pz dBuv/m dBuv/m db dBuv  dB/m & d8 db am  deg
1 80.44 28.92 40.00 -11.88 46.82 13.36 1.41 31.93 6@.86 - -- Peak 1 65.89 33.52 48.8@ -6.48 52.13 11.91 1.31 31.91 6.08 - -- PEAK
2 159.98 29.74 43.5@ -13.76 43.12 16.58 1.9¢ 31.39 @.ll - -- Peak 2 159.98 33.01 43.58 -5.49 51.39 16.58 1.9 31.89 e.ll lee 69 QP
3 248.49 25,19 46.80 -28.81 37.16 17.37 2.29 3L.74 @1l - -~ Peak 3 248.49 26,58 46.88 -19.42 38.5% 17.37 2.29 374 @1l - -~ Peak
4 450,08 41.12 46.00 -4.88 46.03 23.68 3.15 377 @11 189 108 QP 4 480.88 38.61 46.00 -7.39 43,52 23.60 3.15 3177 0.l - -- Peak
5 740.84 34,10 46.80 -11.99 33.76 25.88 3.84 31.64 0.14 - -- Peak 5 714.82 33.87 46.88 -7.13 39.65 26.99 3.80 3171 0.14 - -- PEAK
6 949.56 34.94 46.80 -11.06 30.16 30.98 4.23 30.68 0.28 - -- Peak 6 941.80 36.06 46.88 -0.94 31.68 30.67 4.26 30.75 0.20 - -- Peak
TEL : 886-3-327-0868 Page Number : C1-16 of 17

FAX: 886-3-327-0855



samaniae.  FCC RADIO TEST REPORT Report No. :FR512514A

Pol. Horizontal Vertical
1 MLevel(dB!le) 1 HLMWBIIWIH)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
AVG_54 AVG_54
525 525
1 1
5 Dl At bbb s iy 36,0 b ity ot e AN, |
Peak 15 175
18000 19600. 2200, 22800, 24400, 26000 18000 19600. 1200, 22800 24400, 26000
Frequency (MHz) Frequency (MHz)
Site @ @3CHL3-HY Site @ @3CHL3-HY
Condition: PEAK 74 Im SHF 06993 231124 HORIZONTAL Condition: PEAK 74 Im SHF_0A993 231124 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dB dB/m 4B dB A8 om  deg Mz dBuV/m dBV/m  dB B dB/fm A8 dB A8 om  deg
1 2454758 48.51 74.60 -33.49 57.13 39.28 7.13 5341 954 .- - PEAK 1 4389.22 39.71 74.60 -34.19 56.18 39.22 7.2 3.7 -9.54 .- - PEAK
TEL : 886-3-327-0868 Page Number 1 C1-17 of 17

FAX: 886-3-327-0855



waons. FCC RADIO TEST REPORT Report No. : FR512514A
C2-1 Radiated Spurious Emission Test Modes
Band Data
Mode Antenna Modulation Channel Frequency RU | Remark
(MHz) Rate
Mode 10 2400-2483.5 1 Bluetooth-LE_GSFK 00 2402 2Mbps - -
Mode 11 2400-2483.5 1 Bluetooth-LE_GSFK 19 2440 2Mbps - -
Mode 12 2400-2483.5 1 Bluetooth-LE_GSFK 39 2480 2Mbps - -

C2-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) | (dBuV/m) @ (dBuV/m)  (dB) Avg.
10 Bluetooth-LE_GSFK | 00 | 2389.98 45.57 54.00 -8.43 H Avg. Pass - Band Edge
10 Bluetooth-LE_GSFK | 00 | 4804.00 43.36 74.00 -30.64 H Peak | Pass - Harmonic
11 Bluetooth-LE_GSFK | 19 | 2493.28 42.84 54.00 -11.16 H Avg. Pass - Band Edge
11 Bluetooth-LE_GSFK | 19 | 4880.00 36.15 54.00 -17.85 H Avg. Pass - Harmonic
12 Bluetooth-LE_GSFK | 39 | 2483.52 48.49 54.00 -5.51 H Avg. Pass - Band Edge
12 Bluetooth-LE_ GSFK | 39 | 7440.00 44.71 74.00 -29.29 \% Peak @ Pass - Harmonic
TEL : 886-3-327-0868 Page Number : C2-10f 15

FAX : 886-3-327-0855




samaniae.  FCC RADIO TEST REPORT Report No. : FR512514A

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
75 / 875
) PEAK_74
0.0 70.0
! J
52 ] 52' o AT n by Ay e *
i
350 350
17! E
Peak
210 23286 23412 23658 23844 203 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 HORIZONTAL Condition: PEAK_74 3m HORN_9128D 1326 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBI:3600.800kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.70 56.11 74.60 -17.89 48.91 27.50 6.74 36.97 9.93 180 162 PEAK 1 2402.00 115.24 ------ ------ 187.93 27.68 6.75 36.97 9.93 188 162 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
75 { 875
0.0 f 70.0
/ AVG_54
Rl L.
— ol —— |
350 350
17! E
Avg
210 23286 23412 23658 23844 203 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 HORIZONTAL Condition: AVG_54 3m HORN_91200_1326 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.98 45.57 54.80 -8.43 38.37 27.50 6.74 36.97 9.93 180 162 AVERAGE 1 240200 113.48 ------ ------ 106.89 27.68 6.75 36.97 9.93 160 162 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-20f 15



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514A

Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
75 } 875
/ PEAK_74
0.0 70.0
1 /'j
52 " i e 52 & " eI J “
b
350 350
17! E
Peak
210 23286 23412 23658 23844 2103 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 VERTICAL Condition: PEAK_74 3m HORN_9128D 1326 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2388.96 54.10 74.60 -19.99 46.91 27.49 6.74 36.97 9.93 350 186 PEAK 1 240200 112.34 ------ ------ 185.83 27.68 6.75 36.97 9.93 350 186 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
75 [ 875
0.0 [ 70.0
J AVG_54
Rl 1 L.
,_,-—"'/ L
350 350
17! E
Avg
210 23286 23412 23658 23844 2103 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 VERTICAL Condition: AVG_54 3m HORN 91200_1326 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.98 43.58 54.60 -18.42 36.38 27.50 6.74 36.97 9.93 350 186 AVERAGE 1 2402.00 110.55 ------ ------ 183.24 27.68 6.75 36.97 9.93 350 166 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-30f 15
FAX: 886-3-327-0855




samaniae.  FCC RADIO TEST REPORT Report No. : FR512514A

Pol. Horizontal Vertical
1 HLevel(dB!le) 1 HLMWBIIWIH)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
525 AVG_54 25 ING_54
~ 1 P S ORI £ T y N A A o]
L A il 1 T v et
- WW\W JMW )
Peak
115 115
Avg
3000 6000, 9000 12000. 15000, 18000 3000 6000. 9000. 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ @3CHL3-HY Site @ @3CHI3-HY
Condition: PEAK 74 3m HORN_9126D_1326 HORIZONTAL Condition: PEAK 74 3m HORN_9128D_1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dB dB/m 4B dB A8 om  deg Mz dBuV/m dBV/m  dB B dB/fm A8 dB A8 om  deg
1 430400 43.36 74.60 -30.64 58.34 3.4 9.3 .4 @ .- - PEAC 1 430400 48.59 74.60 -33.41 55.57 3240 9.3 .44 e .- - PEAC
TEL : 886-3-327-0868 Page Number 1 C2-40f 15

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514A

Pol. Horizontal Vertical
: 45Level{dﬂu\lmm : 45Lcwel{cmll\nln)
1225 1225
015 5
00 00
14.47G AVG 54 AVG 54
515 515
~14.5G
B e 30 T
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site @ GICHI3-HY Site @ GICHI3HY
Condition: AVG 54 3n HORN 91200 1325 HORIZONTAL Condition: AVG 54 3n HORN 91200 1325 VERTICAL
: 45Level{dﬂu\lmm : 45Lcwel{cmll\nln)
1225 1225
015 5
00 00
17.7G AVG 54 AVG 54
515 515
~18G —
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHI3-HY Site @ GICHI3HY
Condition: AVG 54 3n HORN 91200 1325 HORIZONTAL Condition: AVG 54 3n HORN 91200 1325 VERTICAL
TEL : 886-3-327-0868 Page Number : C2-50f 15

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR512514A

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225 |
105 105
75 H 875
J PEAK 74
0.0 70.0
1 Mu‘/l .
528t 5 S o P
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 HORIZONTAL Condition: PEAK_74 3m HORN_9128D 1326 HORIZONTAL
+ RBH:100.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBI:3600.800kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2364.47 53.19 74.00 -20.81 46.19 27.34 6.70 36.97 9.93 1M 129 PEAK 1 2443.00 116.23 ------ ------ 198.86 27.68 6.81 36.97 9.93 124 129 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225 ]
105 105
75 } 875
0.0 / 70.0
j AVG_54
Rl L.
1 ). SN —
350 350
17! E
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 HORIZONTAL Condition: AVG_54 3m HORN_91200_1326 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.56 41.76 54.60 -12.24 3456 27.50 6.74 36.97 9.93 1M 129 AVERAGE 1 2448.00 114,35 ------ ------ 106.98 27.68 6.81 36.97 9.93 124 129 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-6 of 15
FAX: 886-3-327-0855



samaniae.  FCC RADIO TEST REPORT Report No. : FR512514A

Pol. Horizontal Fundamental
o Level {dBuVim)
1225
|
\ PEAK_BE 74
0.0 N
b 1
52,
3,
17!
Peak Blank
240 2452, 2464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 HORIZONTAL
+ RBH:100.000kHz VBW:3800.08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 249472 53.94 74.00 -20.86 46.25 27.85 6.88 36.97 9.93 1M 129 PEAK
o Level {dBuVim)
1225
ol
0.0 \
L AVG_BE 54
52,
— 1
350
17!
Avg Blank
240 2452, 2464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CHI3-HY
Condition: AVG _BE_54 3n HORN_9126D_1326 HORTZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 249328 42.84 54.00 -11.16 35.17 27.83 6.88 36.97 9.93 1M 129 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-70f 15

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR512514A

Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 J 875
) PEAK 74
0.0 70.0
1 "
52 bt 52 o " » oy
-
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 VERTICAL Condition: PEAK_74 3m HORN_9128D 1326 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2362.02 5211 74.00 -21.89 45.08 27.42 6.73 36.97 9.93 360 111 PEAK 1 2443.00 110.96 ------ ------ 183.59 27.68 6.81 36.97 9.93 360  LI1 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 [ 875
0.0 I 70.0
) AVG_54
Rl L. J
1 R ESUD DU S
350 350
17! E
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 VERTICAL Condition: AVG_54 3m HORN 91200_1326 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.43 40.96 54.00 -13.84 33.77 27.49 6.74 36.97 9.93 360 111 AVERAGE 1 2443.00 109.85 ------ ------ 191.68 27.68 6.81 36.97 9.93 300 LIl AVERAGE
TEL : 886-3-327-0868 Page Number : C2-80f 15

FAX: 886-3-327-0855



samaniae.  FCC RADIO TEST REPORT Report No. : FR512514A

Pol. Vertical Fundamental
o Level {dBuVim)
1225
1050/}
o
\ PEAK_BE 74,
0.0 \M‘
521 gy 1
3,
17!
Peak Blank
240 2452, 2464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2485.96 52.85 74.60 -21.15 45.22 27.80 6.87 36.97 9.93 380 LIl PEAK
o Level {dBuVim)
1225
)
0.0 \
\ AVG_BE 54
52,
— 1
350
17!
Avg Blank
240 2452, 2464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CHI3-HY
Condition: AVG_BE_54 3n HORN_9126D_1326 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 45434 4113 54.00 -12.87 33.58 27.80 6.87 36.97 9.93 360 111 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-90of 15

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514A

Pol.

Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1050 1054
815 875
PEAK 74| PEAK 74|
700, 700
. AVG_54 . AVG_54
y 1 K] S A — y 1 3 f s s I
W\W s
P i A ;:,.WMW
Peak 15 115
AVQ 3000 6000, 9000, 12000. 15000, 18000 3000 6000, 9000, 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH13-HY Site © @3CH13-HY
Condition: PEAK_74 3m HORN_9126D_1326 HORIZONTAL Condition: PEAK_74 3m HORN_91280_1326 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ dB/m dB B dB o dg
1 4830.08 44.74 74.00 -29.26 58.77 32.72 9.81 57.27 .71 lee 384 PEA( 1 4880.08 44.53 74.00 -29.47 58.5% 32.72 9.81 57.27 .71 lee 158 PEAK
2 4B30.08 36.15 54.0@ -17.85 56.18 32.72 9.81 57.27 @.71  le@ 304 AVERAGE 1 4880.08 34.78 54.0@ -19.22 48.81 32.72 9.81 57.27 @.71 le@ 158 AVERAGE
3 7318.00 45.95 74.8@ -28.85 52.84 37.68 12.76 57.39 0.66 - -- PEAK 3 7320.80 45.35 74.00 -28.65 52.24 37.68 12.76 57.39 @.66 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C2-10 of 15

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514A

Pol. Horizontal Vertical
: 45Le\vel{dﬂu\lnln) : 45Lcwel{dﬂll\nln)
1225 1225
18 15
100 00
14.47G AG_54 ANG 54
525 525
~14.5G B SN PO WP
350 B 350
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHI3HY Site: 03CHI3HY
Condition: AVG 54 3n HORN 31200 1326 HORTZONTAL Condition: AVG 54 3n HORN 5126 1326 VERTIGAL
: 45Le\vel{dﬂu\lnln) : 45Lcwel{dﬂll\nln)
1225 1225
18 15
100 00
17.7G AG_54 ANG 54
525 525
~18G R AR o
%0 L] et
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHI3HY Site: 03CHI3HY
Condition: AVG 54 3n HORN 31200 1326 HORTZONTAL Condition: AVG 54 3n HORN 5126 1326 VERTIGAL
TEL : 886-3-327-0868 Page Number 1 C2-11 of 15

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514A

Pol. Horizontal Fundamental
oy Level [dBuVim) {4gLEvel ¢Buvim)
1 1
1
105.;\\ 1
4. a.
\ PEAK_BE 74 PEAK 74,
00 \\___‘1 700
A l..u T |
Sm kL%
Peak
1r. 1.
240, 249, 2500 1 1400, 1800, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  : @3CHL3-HY Site 1 @3CHI3-HY
Condition: PEAK BE 74 3n HORN 91260 1326 HORTZONTAL Condition: PEAK_74 3n HORN_91260 1326 HORTZONTAL
: RBH:1009.000kHz VBiv: 3000, 800kHz SWT:Auto + RBH:1909.000kHz VBi: 3000, 800kHz SWT:Auto
Linit Read Ant Cable Preap  Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark freq Level Line Margin Level Factor Loss Factor Factor Resark
WG /e & G dbn B B B o deg W dan /e B8 G dbn 8 B 8 o deg
1 483.66 60.30 74.00 -13.70 52.61 27.88 6.93 36.97 9.93 13 149 PEAK 1 2480.00 111,84 ------ =----- 104.6 27.80 6.91 36.97 9.93 138 149 PEAK
gLl (0Euvm) {4gLEvel ¢Buvim)
1 1
1
105.&‘\ 1
4. \ a.
00 00
\ AVG_BE_54f VG54
.
350 B
Avg
1r. 1.
240, 249, 2500 1 1400, 1800, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  : @3CHL3-HY Site 1 @3CHI3-HY
Condition: AVG BE 54 3n HORN 91200 1326 HORTZONTAL Condition: AVG_54 3n HORN 91260 1326 HORTZONTAL
: RBW:1009.060kHz VB:8,818kHz SHT:Auto : RBW:1009.000kHz VB:0,818kKz SHT:Auto
Linit Read Ant Cable Preap  Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark freq Level Line Margin Level Factor Loss Factor Factor Resark
WG /e & G dbn B B B o deg W dan /e B8 G dbn 8 B 8 o deg
1 483,50 43.49 54.00 -5.51 40.80 27.88 6.93 36.97 9.93 138 149 AVERAGE 1 2480.00 169.76 ------ ------ 102,08 27.80 6.92 36.97 9.93 138 149 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-12 of 15



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR512514A

Pol. Vertical Fundamental
oy Level [dBuVim) {4gLEvel ¢Buvim)
1 1
1
105.&“\ 1
4. a.
\ PEAK_BE 74 PEAK 74,
00 700
1
\M-um— ™
has ™ o
am kL%
Peak
1r. 1.
240, 249, 2500 1 1400, 1800, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  : @3CHL3-HY Site 1 @3CHI3-HY
Condition: PEAK_BE 74 3n HORN 91260 1326 VERTICAL Condition: PEAK 74 3n HORN 91280 1326 VERTICAL
: RBH:1009.000kHz VBiv: 3000, 800kHz SWT:Auto + RBH:1909.000kHz VBi: 3000, 800kHz SWT:Auto
Linit Read Ant Cable Preap  Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark freq Level Line Margin Level Factor Loss Factor Factor Resark
WG /e & G dbn B B B o deg W dan /e B8 G dbn 8 B 8 o deg
1 483.58 58.78 74.00 -15.22 51.89 27.88 6.93 36.97 9.93 365 102 PEAK 1 2480.00 16797 ------ =----- 108.29 27.80 6.91 36.97 9.93 365 182 PEAK
gLl (0Euvm) {4gLEvel ¢Buvim)
1 1
1
10!0\ 1
4. \ a.
00 00
\ AVG_BE_54f VG54
\h_‘—_q—_.
350 B
Avg
1r. 1.
240, 249, 2500 1 1400, 1800, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  : @3CHL3-HY Site 1 @3CHI3-HY
Condition: AVG BE 54 3n HORN 91280 1326 VERTICAL Condition: AVG_54 3n HORN 91260 1326 VERTICAL
: RBW:1009.060kHz VB:8,818kHz SHT:Auto : RBW:1009.000kHz VB:0,818kKz SHT:Auto
Linit Read Ant Cable Preap  Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark freq Level Line Margin Level Factor Loss Factor Factor Resark
WG /e & G dbn B B B o deg W dan /e B8 G dbn 8 B 8 o deg
1 M483.52 45.79 54.00 -8.21 38.10 27.88 6.93 36.97 9.93 365 102 AVERAGE 1 2480.00 1609 ------ ------ 98.32 17.80 6.92 36.97 9.93 365 102 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-13 of 15



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514A

Pol. Horizontal Vertical
qagLErel (6BuVim] quglerel(eBuvm)
1 1
| 1
4. gl
PEAK 74 PEAK 74,
0. .
VG54 AVG_54
5 WWW% sneiiebie?|
IR WWVM
Peak 3 %
Avg 1, i
6000, 9000, 12000. 15000. 16000 6000, 9000, 12000. 15000, 16000
Frequency (MHz) Frequency (MHz)
Site ! B3CHI3-HY Site  : 3CHI3-HY
Condition: PEAK_74 3n HORY 91260 1326 HORTZONTAL Condition: PEAK 74 3n HORN 91200 1326 VERTICAL
Linit Read At Cable Preamp  Aux APos TPos Linit Read At Cable Preamp Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
W dW/e /s B B @ ® B B o dg W don e B bW b B B & o deg
1 4960.00 42.71 74.00 -31.29 55.43 33.14 10.51 57.09 e - - PEAK 1 4960.00 42.46 74.00 -31.54 55.18 33.14 10.51 57.09 .12 . - PEA
1 7440.00 44.67 74.00 -29.33 52.09 36.52 13.01 57.62 Q.67 - PEA 1 T440.00 4470 74.00 -29.29 52.13 36.50 1301 57.62 Q.67 - PEA
TEL : 886-3-327-0868 Page Number 1 C2-14 of 15

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514A

Pol. Horizontal Vertical
! Level (dBuVim) | Level (dBuVim)
1 1
1050; 10501
. L1}
14.47G g g
AVG 54 G 5
~14.5G
Avg 50 =
. 1l
14n 1418, 1482, 1488, 148, 14500 fun 1418, 142 148, 148, 14500
Frequency (Mo Frequency ()
Site ¢ O3(HI3-HY Site ¢ G3CHI3HY
Conditions AVG 54 3n HORN 51240 1326 HRIZONTAL Condition: AVG 54 3n HORN 91240 1326 VERTICAL
! Level (dBuVim) | Level (dBuVim)
1 1
1050; 10501
. L1}
17.7G g g
AVG 54 G 5
~18G
Avg 0 B
. 1l
! 11760, 11820, 17880, 11940, 16000 { 11760, 17820, 17880, 11940, 16000
Frequency (Mg Frequency ()
Site ¢ O3(HI3-HY Site ¢ G3CHI3HY

Condition: G 54 3 HOR 31200 1326 HRTZOMAL

Condion: AV 54 3n HORY 1260 306 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-15of 15




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR512514A

C3-1. Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel Frequency RU | Remark
(MHz) Rate
Mode 1 2400-2483.5 1 Bluetooth-LE_GSFK 00 2402 125kbps - -
Mode 2 2400-2483.5 1 Bluetooth-LE_GSFK 19 2440 125kbps - -
Mode 3 2400-2483.5 1 Bluetooth-LE_GSFK 39 2480 125kbps - -
C3-2. Summary of each worse mode
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.
1 Bluetooth-LE_GSFK | 00 | 2389.98 45.54 54.00 -8.46 H Avg. Pass - | Band Edge
1 Bluetooth-LE_GSFK | 00 | 4804.00 42.77 74.00 -31.23 H Peak | Pass - Harmonic
2 Bluetooth-LE_GSFK | 19 | 2493.22 42.76 54.00 -11.24 H Avg. Pass - | Band Edge
2 Bluetooth-LE_GSFK | 19 | 4880.00 37.78 54.00 -16.22 H Avg. Pass - Harmonic
3 Bluetooth-LE_GSFK | 39 | 2483.52 48.14 54.00 -5.86 H Avg. Pass - Band Edge
3 Bluetooth-LE_ GSFK | 39 | 7440.00 43.72 74.00 -30.28 H Peak @ Pass - Harmonic
TEL : 886-3-327-0868 Page Number : C3-10f 15

FAX :

886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR512514A

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 f 105
75 ] 875
J PEAK_74
0.0 70.0
1
: et e — SIS
oo
350 350
17! E
Peak
210 23286 23412 23658 23844 203 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 HORIZONTAL Condition: PEAK_74 3m HORN_9128D 1326 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBI:3600.800kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.70 55.99 74.60 -18.81 48.79 27.50 G6.74 36.97 9.93 180 160 PEAK 1 2402.00 115.98 ------ ------ 188.59 27.68 6.75 36.97 9.93 180  16@ PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
75 [ 875
0.0 f 70.0
) AVG_54
Rl L.
_,_.4’/ R I |
350 350
17! E
Avg
210 23286 23412 23658 23844 203 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 HORIZONTAL Condition: AVG_54 3m HORN_91200_1326 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.98 45.54 54.60 -8.46 38.34 27.50 6.74 36.97 9.93 160 160 AVERAGE 1 2402.00 114,61 ------ ------ 187.30 27.68 6.75 36.97 9.93 160  16@ AVERAGE
TEL : 886-3-327-0868 Page Number 1 C3-20f 15

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

:FR512514A

Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
75 f 875
f PEAK_74
0.0 70.0
1 o i
5 . 5 arna st i e
350 350
17! E
Peak
210 23286 23412 23658 23844 203 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 VERTICAL Condition: PEAK_74 3m HORN_9128D 1326 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.98 54.35 74.00 -19.65 47.15 27.50 6.74 36.97 9.93 460 142 PEAK 1 2402.00 111.45 ------ ------ 1p4.14 27.68 675 36.97 9.93 460 142 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
75 H 875
0.0 / 70.0
J AVG_54
Rl L.
1_—'-‘
350 350
17! E
Avg
210 23286 23412 23658 23844 203 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 VERTICAL Condition: AVG_54 3m HORN 91200_1326 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.98 43.14 54.60 -18.86 35.94 27.50 6.74 36.97 9.93 480 142 AVERAGE 1 2402.00 110.27 ------ ------ 182.96 27.68 6.75 36.97 9.93 400 142 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-30f 15
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR512514A

Pol. Horizontal Vertica
1 HLevel(dBqu) 1 HLMWBIIWIH)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
525 AVG_54 25 ING_54
y 1 R, WISV, P 7 . b AR A
e i AP Pt
g g
Peak
115 115
Avg
3000 6000, 9000 12000. 15000, 18000 3000 6000. 9000. 12000. 15000, 18000
Frequency {WHz) Frequency (MHz)
Site @ @3CHL3-HY Site @ @3CHI3-HY
Condition: PEAK 74 3m HORN_9126D_1326 HORIZONTAL Condition: PEAK 74 3m HORN_912D_1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dB dB/m 4B dB A8 om  deg Mz dBWV/m dBuV/m  dB B dB/fm A8 B B o dey
1 d3pd.00 42.77 7460 3113 50.75 3240 9.3 .M e .- - PEAC 1 430400 48.14 74.60 -33.86 55.12 32.42 9.3 .44 e .- - PEAC
TEL : 886-3-327-0868 Page Number : C3-40f 15

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR512514A

Pol. Horizontal Vertical
mmeumvnn) meeI{dBnWm)
1225 1225
i5 5
100 00
14.47G AVG 54 NG 54
525 525
~14.5G
11 e 30
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (WHz)
Site ¢ G3CHL3-HY Site ¢ G3CHI3HY
Condition: AVG 54 3n HORN 91260 1326 HORTZONTAL Condition: AVG 54 3n HORN 9126 1326 VERTICAL
mmeumvnn) meeI{dBnWm)
1225 1225
i5 5
100 00
17.7G AVG 54 NG 54
525 525
~18G
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHL3-HY Site ¢ G3CHI3HY
Condition: AVG 54 3n HORN 91260 1326 HORTZONTAL Condition: AVG 54 3n HORN 9126 1326 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C3-50f 15



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR512514A

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225 ]
105 105
75 l 875
H PEAK 74
0.0 70.0
! "
52! = 5! L o e 200
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 HORIZONTAL Condition: PEAK_74 3m HORN_9128D 1326 HORIZONTAL
+ RBH:100.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBI:3600.800kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2378.9 53.56 74.00 -20.44 46.48 27.40 6.7 36.97 9.93 126 133 PEAK 1 2443.00 115.81 ------ ------ 198.44 27.68 6.81 36.97 9.93 126 133 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225 i
105 105
75 { 875
0.0 J 70.0
j AVG_54
Rl L.
1 I —
WM_"_,W,_.\_M—-—"‘
350 350
17! E
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 HORIZONTAL Condition: AVG_54 3m HORN_91200_1326 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.95 41.83 54.60 -12.17 34.63 27.50 6.74 36.97 9.93 126 133 AVERAGE 1 2448.00 114,63 ------ ------ 187.26 27.68 6.81 36.97 9.93 126 133 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-6 of 15
FAX: 886-3-327-0855




samanas.  FCC RADIO TEST REPORT Report No. :FR512514A

Pol. Horizontal Fundamental
o Level {dBuVim)
1225
ol
\ PEAK_BE 74,
0.0 M
521 g, ) 1
3,
17!
Peak Blank
240 2452, 2464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 HORIZONTAL
+ RBH:100.000kHz VBW:3800.08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 243416 53.86 74.00 -20.14 46.23 27.80 6.87 36.97 9.93 126 133 PEAK
o Level {dBuVim)
1225
o
0.0 \
L AVG_BE 54
52,
— 1
350
17!
Avg Blank
240 2452, 2464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CHI3-HY
Condition: AVG _BE_54 3n HORN_9126D_1326 HORTZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 249322 42,76 54.60 -11.24 35.09 27.83 6.88 36.97 9.93 126 133 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-70f 15

FAX: 886-3-327-0855



samanas.  FCC RADIO TEST REPORT Report No. :FR512514A

Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 ( 875
J PEAK 74

0.0 70.0

Y — . ! 52! o

b |ttt At PV
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 VERTICAL Condition: PEAK_74 3m HORN_9128D 1326 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto + RB:1060.000kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 2370.19 51.96 74.60 -22.84 44.89 27.40 6.7 36.97 9.93 339 188 PEAK 1 2443.00 111,09 ------ ------ 183.72 27.68 6.81 36.97 9.93 33 188 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225 1225
1
105 105
75 875
0.0 r 70.0
f AVG_54
Rl L.
1 J—
350 350
17! E
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 VERTICAL Condition: AVG_54 3m HORN 91200_1326 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2386.96 41.06 54.60 -12.94 33.98 27.47 6.73 36.97 9.93 339 185 AVERAGE 1 2443.00 109.88 ------ ------ 182.51 27.68 6.81 36.97 9.93 339 168 AVERAGE

TEL : 886-3-327-0868

Page Number : C3-80f 15
FAX : 886-3-327-0855



samanas.  FCC RADIO TEST REPORT Report No. :FR512514A

Pol. Vertical Fundamental
o Level {dBuVim)
1225
o
K PEAK_BE 74,
0.0 k“‘.‘\u
5! Mt 1
3,
17!
Peak Blank
240 2452, 2464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 249445 52.29 74.60 -21.71 4461 27.84 6.88 36.97 9.93 339 188 PEAK
o Level {dBuVim)
1225
o
0.0 \
\ AVG_BE 54
52,
— 1
350
17!
Avg Blank
240 2452, 2464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CHI3-HY
Condition: AVG_BE_54 3n HORN_9126D_1326 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 453.68 41.17 54.60 -12.83 33.54 27.80 6.87 36.97 9.93 339 185 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C3-90of 15

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR512514A

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
PEAK 74 PEAK_74
700, 700
. AVG_54) . AVG_54]
"l 1 3 | I 1 3 L ot
e A S Wity otttk Lind TR
s T e g
IMWJ JMM"J -
Peak 15 115
AVQ 3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH13-HY Site + @3(H13-HY
Condition: PEAK_74 3m HORN_9126D_1326 HORIZONTAL Condition: PEAK_74 3m HORN_9120 1326 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg

1 4880.08 45.20 74.00 -28.78 59.25 .72 9.81 57.27 .71 lee 317 PEAK

2 4B30.08 37.76 54.0@ -16.22 51.B1 32.72 9.81 57.27 .71  le@ 317 AVERAGE

3 7320.08 45.40 74.00 -28.60 52.29 37.88 12.76 57.39 .66 - -- PEAK

Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 4880.08 44.44 74.00 -29.56 58.47 32.72 9.81 57.27 .71 lee 116 PEAK
1 4880.08 36.81 54.0@ -17.19 56.84 32.72 9.81 57.27 @.71 le@ 16 AVERAGE
3 7320.80 46.31 74.00 -27.69 53.20 37.68 12.76 57.39 @.66 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C3-10 of 15




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR512514A

Pol. Horizontal Vertical
14eLe\'el{dﬂu\lnln) meeI{dBqu)
1225 1225
18 15
100 00
14.47G AG_54 ANG 54
525 525
~14.5G
35'{‘!’_“"'“‘"”‘"““—"““-“_“"”“"_’"“‘”‘_““”““"”"'“"‘” B et A
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHI3HY Site: 03CHI3HY
Condition: AVG 54 3n HORN 31200 1326 HORTZONTAL Condition: AVG 54 3n HORN 5126 1326 VERTIGAL
14eLe\'el{dﬂu\lnln) meeI{dBqu)
1225 1225
18 15
100 00
17.7G AG_54 ANG 54
525 525
~18G s
%1 30
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHI3HY Site: 03CHI3HY
Condition: AVG 54 3n HORN 31200 1326 HORTZONTAL Condition: AVG 54 3n HORN 5126 1326 VERTIGAL
TEL : 886-3-327-0868 Page Number : C3-11 of 15

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR512514A

Pol. Horizontal Fundamental
o LEvel (dBuVim) g LEvel (dBuVim)
1225 1
1
m'\\ 1054
875 4.
\ PEAK_BE_74; PEAK_74;
00/ \M TN]
1
5 W-“' ! [ L et
350 :I"
Peak
1. 1.
b, 249, 2500 1 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site i B3CHL3-HY Site i @3CHI3-HY
Condition: PEAK BE 74 3n HORN 91260 1326 HORTZONTAL Condition: PEAK_74 3n HORN 91200 1326 HORTZONTAL
+ RBH:1000. Beaktz VB:3809.000kHz ST:Auto + RBW: 1000 Goaktz VBI:3089.000kHz ST:Auto
Linit Read At Cable Preamp  Aux APos TPos Linit Read Ant Cable Preamp  Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
W Bajn il B8 B dn B b B a dg Wi e dujn B G B & & 0B o dg
1 248418 59.38 74.00 -14.79 51.61 27.88 6.93 36.97 9.93 106 161 PEAK 1 2480.00 109.70 ------ ------ 102.02 27.80 6.9 36.97 9.93 108 161 PEAK
o LEvel (dBuVim) g LEvel (dBuVim)
' [4

W5

AVG_BE 54 .
\.__\____\_—
350
Avg
1. 1.
b4, 2486, 2500 1 1400. 1800, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  : 03CHL3-HY Site 1 @3CHL3-HY
Condition: AVG BE 54 3n HORN 91280 1326 HORTZONTAL Condition: AVG 54 3n HORN 31260 1326 HORTZONTAL
+ RBW:100.60kHz VB:0,810kHz SHT:Auto + RBW:1060.660kHz VBi:0,810kHz SHT:Auto
Linit Read At Cable Preamp  Aux APos TPos Linit Read Ant Cable Preamp  Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/n dBuV/n B B dB/m B B dB m deg Mz dBuV/n dBuV/n  dB B dB/n B B dB m deg
1 8350 43.14 54,00 -5.80 40.45 27.80 6.93 36.97 9.93 108 161 AVERAGE 1 2480.00 108.55 ------ ------ 106.87 27.80 6.92 36.97 9.93 109 161 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C3-12 of 15




samanas.  FCC RADIO TEST REPORT

Report No. :FR512514A

Pol. Vertical Fundamental
o LEvel (dBuVim) 4o LE¥e! (BuVim)
125 1
1
Im'\\ 1050
875 4.
\ PEAK_BE 74 PEAK 74
00/ \M& TN]
1
r i T d X . Lo
350 :I'—'
Peak
1. 1.
b, 2496, 2500 1 1400, 1800, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  : 03CHL3-HY Site 1 @3CHL3-HY
Condition: PEAK BE 74 3n HORN 91260 1326 VERTICAL Condition: PEAK_74 3n HORN 91200 1326 VERTICAL
+ RBW:1000. 600kHz VBI: 3000, 000kHz SWT:Auto + RBH:1000.800kHz VBii: 3000, 800kHz SWT:Auto
Linit Read At Cable Preamp  Aux APos TPos Linit Read Ant Cable Preamp  Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
W Bajn il B8 B dn B b B a dg Mo un dajs B dba G & B B @ dg
1 483.56 58.54 74.00 -15.46 50.85 27.80 6.93 36.97 9.93 366 103 PEAK 1 2480.00 108.38 ------ ------ 106.70 27.80 6.90 36.97 9.93 366 103 PEAK
o LEvel (dBuVim) 4o LE¥e! (BuVim)
125 1
1
Im\ 1050
875 \ 4.
00/ TN1
. \ AVG_BE 54 AVG_54
\-‘-‘. j’
350 3
Avg
1. 1.
b, 2496, 2500 1 1400, 1800, 2600, 3000
Frequency (MH2) Frequency (WHz)
Site  : 03CHL3-HY Site 1 @3CHL3-HY
Condition: AVG BE_54 3n HORN 91280 1326 VERTICAL Condition: AVG 54 3n HORN 31260 1326 VERTICAL
+ RBW:100.60kHz VB:0,810kHz SHT:Auto + RBW:1060.660kHz VBi:0,810kHz SHT:Auto
Linit Read At Cable Preamp  Aux APos TPos Linit Read Ant Cable Preamp  Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
W Bajn il B8 B dn B b B a dg Mo un dajs B dba G & B B @ dg
1 48352 47.15 54.00 -6.85 39.46 27.80 6.93 36.97 9.93 366 103 AVERAGE 1 2480.00 107.20 ------ ------ 99.52 17.80 6.92 36.97 9.93 366 103 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C3-13 of 15

FAX: 886-3-327-0855




samanas.  FCC RADIO TEST REPORT Report No. :FR512514A

Pol. Horizontal Vertical
1 4ﬂLe\'el{liBu\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
5. AVG_54 R AVG_54
7 oot 7 At
1 M ot b b gt 1 MWWWM‘"’M‘ bt
IFHW 'IK‘IW
Peak
115 115
Avg
3000 6000, 9000 12000. 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHL3-HY Site + B3CHI3-HY
Condition: PEAK_74 3m HORN 912D 1326 HORIZONTAL Condition: PEAK_74 3m HORN 91280 1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 4960.08 42.69 74.00 -31.31 55.62 33.14 10.30 57.89 0.72 - -- PEAK 1 490.08 42.93 74.00 -31.67 55.86 33.14 16.30 57.89 @.72 - -- PEAK
2 744B.08 43.72 74.00 -30.28 51.38 36.52 12.85 57.612 0.67 - -- PEAK 1 744008 43.65 74.00 -30.35 51.23 36.52 12.85 57.62 0.67 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C3-14 of 15

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR512514A

Pol. Horizontal Vertical
: 45Level{dﬂu\lmm : 45Lcwel{cmll\nln)
1225 1225
015 5
00 00
14.47G AVG 54 AVG 54
515 515
~14.5G
350 e 350 T A B
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (WHz)
Site @ GICHI3-HY Site @ GICHI3HY
Condition: AVG 54 3n HORN 91200 1325 HORIZONTAL Condition: AVG 54 3n HORN 91200 1325 VERTICAL
: 45Level{dﬂu\lmm : 45Lcwel{cmll\nln)
1225 1225
015 5
00 00
17.7G AVG 54 AVG 54
515 515
~18G
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHI3-HY Site @ GICHI3HY
Condition: AVG 54 3n HORN 91200 1325 HORIZONTAL Condition: AVG 54 3n HORN 91200 1325 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C3-150of 15

FAX: 886-3-327-0855




swawanas.  FCC RADIO TEST REPORT Report No. : FR512514A
C4-1. Radiated Spurious Emission Test Modes
Band Data
Mode Antenna Modulation Channel Frequency RU | Remark
(MHz) Rate
Mode 4 2400-2483.5 1 Bluetooth-LE_GSFK 00 2402 500kbps - -
Mode 5 2400-2483.5 1 Bluetooth-LE_GSFK 19 2440 500kbps - -
Mode 6 2400-2483.5 1 Bluetooth-LE_GSFK 39 2480 500kbps - -
C4-2. Summary of each worse mode
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) | (dBuV/m)  (dBuV/m) @ (dB) Avg.
4 Bluetooth-LE_GSFK | 00 | 2389.98 45.60 54.00 -8.40 H Avg. Pass - Band Edge
4 Bluetooth-LE_GSFK | 00 | 4804.00 42.19 74.00 -31.81 H Peak | Pass - Harmonic
5 Bluetooth-LE_GSFK | 19 | 2493.16 42.46 54.00 -11.54 H Avg. Pass - Band Edge
5 Bluetooth-LE_GSFK | 19 | 4880.00 37.88 54.00 -16.12 H Avg. Pass - Harmonic
6 Bluetooth-LE_GSFK | 39 | 2483.52 48.39 54.00 -5.61 H Avg. Pass - Band Edge
6 Bluetooth-LE_ GSFK | 39 | 7440.00 44.75 74.00 -29.25 H Peak @ Pass - Harmonic
TEL : 886-3-327-0868 Page Number : C4-10f 15

FAX :

886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514A

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 f 105
75 [ 875
} PEAK_74
0.0 70.0
1 w’f
52, L . 52, h
|t T e
350 350
17! E
Peak
210 23286 23412 23658 23844 203 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 HORIZONTAL Condition: PEAK_74 3m HORN_9128D 1326 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBI:3600.800kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2388.83 56.33 74.00 -17.67 49.16 27.48 6.73 36.97 9.93 180 160 PEAK 1 2402.00 116.18 ------ ------ 188.87 27.68 6.75 36.97 9.93 180  16@ PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
75 [ 875
0.0 J 70.0
) AVG_54
Rl L.
— l [ —r |
350 350
17! E
Avg
210 23286 23412 23658 23844 2103 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 HORIZONTAL Condition: AVG_54 3m HORN_91200_1326 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.98 45.60 54.60 -8.40 38.48 27.50 6.74 36.97 9.93 160 160 AVERAGE 1 2402.00 114,93 ------ ------ 187.62 27.68 6.75 36.97 9.93 160 160 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-20f 15
FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514A

Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 il 105
75 [ 875
J PEAK_74
0.0 70.0
52, T 1“’"“”/ 52, it
| ot M P A
350 350
17! E
Peak
210 23286 23412 23658 23844 203 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 VERTICAL Condition: PEAK_74 3m HORN_9128D 1326 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.79 54.25 74.60 -19.75 47.05 27.50 G6.74 36.97 9.93 4680 146 PEAK 1 2402.00 112,65 ------ ------ 185.34 27.68 6.75 36.97 9.93 460 146 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
75 f 875
0.0 ( 70.0
J AVG_54
Rl L.
SSS .,
350 350
17! E
Avg
210 23286 23412 23658 23844 203 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 VERTICAL Condition: AVG_54 3m HORN 91200_1326 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.98 43.72 54.60 -18.28 36.52 27.50 6.74 36.97 9.93 460 146 AVERAGE 1 2402.00 111.44 ------ ------ 104.13 27.68 6.75 36.97 9.93 400 146 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-30f 15
FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514A

Pol. Horizontal Vertica
1 HLevel(dB!le) 1 HLMWBIIWIH)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
525 AVG_54 25 ING_54
"l 1 b " T LUV Iy 7 1 oishaet? “MWMMWWMM
e e e e Skl
s e
Peak
115 115
Avg
3000 6000, 9000 12000. 15000, 18000 3000 6000. 9000. 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ @3CHL3-HY Site @ @3CHI3-HY
Condition: PEAK 74 3m HORN_9126D_1326 HORIZONTAL Condition: PEAK 74 3m HORN_9128D_1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dB dB/m 4B dB A8 om  deg Mz dBWV/m dBuV/m  dB B dB/fm A8 B B o dey
1 d3pd.00 42.19 74.60 -31.81 57.17 3242 9.3 5.4 @ .- - PEAC 1 430400 41.99 74.60 -32.10 56.88 32.42 9.3 .44 @ -~ - PEAC
TEL : 886-3-327-0868 Page Number : C4-4 of 15

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514A

Pol. Horizontal Vertical
mmeumvnn) meeI{dBnWm)
1225 1225
i5 5
100 00
14.47G AVG 54 NG 54
525 525
~14.5G T P R T R P
11 30
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (WHz)
Site ¢ G3CHL3-HY Site ¢ G3CHI3HY
Condition: AVG 54 3n HORN 91260 1326 HORTZONTAL Condition: AVG 54 3n HORN 9126 1326 VERTICAL
mmeumvnn) meeI{dBnWm)
1225 1225
i5 5
100 00
17.7G AVG 54 NG 54
525 525
~18G "
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHL3-HY Site ¢ G3CHI3HY

Condition: AVG 54 3n HORN 91200 1326 HORIZONTAL

Condition: AVG 54 3n HORN 91200 1326 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C4-50f 15




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514A

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225 |
105 105
75 l 875
H PEAK 74
0.0 70.0
1 M.»/ " -
52! - S 52! o .
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 HORIZONTAL Condition: PEAK_74 3m HORN_9128D 1326 HORIZONTAL
+ RBH:100.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBI:3600.800kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 238111 52.94 74.60 -21.86 45.85 27.41 6.72 36.97 9.93 126 119 PEAK 1 2443.00 116.00 ------ ------ 188.63 27.68 6.81 36.97 9.93 126 119 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225 i
105 105
75 { 875
0.0 J 70.0
j AVG_54
Rl L.
I I ]
350 350
17! E
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 HORIZONTAL Condition: AVG_54 3m HORN_91200_1326 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.82 41.88 54.60 -12.12 34.68 27.50 6.74 36.97 9.93 126 119 AVERAGE 1 2448.00 114,74 ------ ------ 187.37 27.68 6.81 36.97 9.93 126 119 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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samaniae.  FCC RADIO TEST REPORT Report No. : FR512514A

Pol. Horizontal

Fundamental

. Level (dBuVim)

R PEAK_BE 74
1

350

Peak

Blank

2440 452, 54, 2476, 248, 2500
Frequency (MHz)
Site + B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_91280_1326 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 248476 53.53 74.00 -20.47 45.98 27.80 6.87 36.97 9.93 126 119 PEAK

. Level (dBuVim)

L AVG_BE_54
52!

350

Avg Blank

240 2452, 2464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CHI3-HY
Condition: AVG_BE_54 3n HORN_9128D 1326 HORTZONTAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 49316 42.46 54.60 -11.54 3479 27.83 6.88 36.97 9.93 126 119 AVERAGE

TEL : 886-3-327-0868
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Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1

105 105

75 ( 875

J PEAK 74
0.0 70.0
52, ! 52,
et W Ty " Moy ST
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 VERTICAL Condition: PEAK_74 3m HORN_9128D 1326 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto + RB:1060.000kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 236111 52.89 74.60 -21.91 45.08 27.41 6.72 36.97 9.93 338 183 PEAK 1 2448.00 11154 ------ ------ 194.17 27.68 6.81 36.97 9.93 338 163 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225 1225
1
105 105
75 875
0.0 [ 70.0
f AVG_54
Rl L.
[ .,
350 350
17! E
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 VERTICAL Condition: AVG_54 3m HORN 91200_1326 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2388.39 40.92 54.60 -13.88 33.75 27.48 6.73 36.97 9.93 338 183 AVERAGE 1 2443.00 110.28 ------ ------ 182.91 27.68 6.81 36.97 9.93 338 163 AVERAGE

TEL : 886-3-327-0868
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samaniae.  FCC RADIO TEST REPORT Report No. : FR512514A

Pol. Vertical Fundamental
o Level {dBuVim)
1225
o
K PEAK_BE 74,
0.0
b 1
5! e
3,
17!
Peak Blank
240 2452, 2464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2497.24 53,18 74.60 -20.99 45.38 27.87 6.89 36.97 9.93 338 183 PEAK
o Level {dBuVim)
1225
o
0.0 H
\ AVG_BE 54
52,
T— 1
350
17!
Avg Blank
240 2452, 2464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CHI3-HY
Condition: AVG_BE_54 3n HORN_9126D_1326 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 491,84 41.22 54.60 -12.78 33.56 27.82 6.88 36.97 9.93 338 183 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-9 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514A

Pol.

Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
PEAK 74 PEAK_74
700, 700
. AVG_54 . AVG_54
7 1 3 ST —— e y 1 3 * I
M bt S it g
oy e
.‘.MW JMMM"‘
Peak 15 115
AVQ 3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH13-HY Site © @3CH13-HY
Condition: PEAK_74 3m HORN_9126D_1326 HORIZONTAL Condition: PEAK_74 3m HORN_91280_1326 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg

1 4830.08 44.99 74.00 -29.10 58.93 32.72 9.81 57.27 .71 lee 316 PEAK

2 4B30.08 37.88 54.0@ -16.12 51.91 32.72 9.81 57.27 .71  le@ 316 AVERAGE

3 7320.08 45.65 74.00 -28.35 52.54 37.88 12.76 57.39 .66 - -- PEAK

Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 4880.08 44.46 74.00 -29.54 58.49 32.72 9.81 57.27 .71 lee 116 PEAK
1 4880.08 37.64 54.00 -16.96 51.67 32.72 9.81 57.27 .71 le@ 16 AVERAGE
3 7320.00 45.78 74.8@ -28.22 52.67 37.68 12.76 57.39 @.66 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514A

Pol. Horizontal Vertical
: 45Le\vel{dﬂu\lnln) : 45Lcwel{dﬂll\nln)
1225 1225
18 15
100 00
14.47G AG_54 ANG 54
525 525
~14.5G
%0 ORI N A SO S oy
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHI3HY Site: 03CHI3HY
Condition: AVG 54 3n HORN 31200 1326 HORTZONTAL Condition: AVG 54 3n HORN 5126 1326 VERTIGAL
: 45Le\vel{dﬂu\lnln) : 45Lcwel{dﬂll\nln)
1225 1225
18 15
100 00
17.7G AG_54 ANG 54
525 525
~18G |t o
%0 30
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHI3HY Site: 03CHI3HY
Condition: AVG 54 3n HORN 31200 1326 HORTZONTAL Condition: AVG 54 3n HORN 5126 1326 VERTIGAL
TEL : 886-3-327-0868 Page Number 1 C4-11 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514A

Pol. Horizontal Fundamental
(4 LE1e! (0BuVim) (qgLevel (EBuvim)
1225 1
1
m’\\ 1054
875 4.
\ PEAK_BE 74| PEAK_74)
00/ 704}
]
. i ottt
Lot W YRR PR YT
380 80
Peak
1. 1.
b, 2496, 2500 1 1400, 1800, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  : 03CHL3-HY Site 1 @3CHL3-HY
Condition: PEAK BE 74 3n HORN 91260 1326 HORTZONTAL Condition: PEAK_74 3n HORN 91200 1326 HORTZONTAL
+ RBW:1000. 600kHz VBI: 3000, 000kHz SWT:Auto + RBH:1000.800kHz VBii: 3000, 800kHz SWT:Auto
Linit Read At Cable Preamp  Aux APos TPos Linit Read Ant Cable Preamp  Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
W/ /e B G dbn B B 8 o de W dBin B B dn & B 8 o deg
1 M483.66 59.72 74.00 -14.20 52.03 27.80 6.93 36.97 9.93 103 0L PEA 1 2480.00 109.96 ------ ------ 102.28 27.80 6.91 36.97 9.93 103 301 PEAK
(4 LE1e! (0BuVim) o Level (dBuVim)
1225 1
1
1050/ \ 1050
875 \ 4.
00/ TN1
. \ G BE 54 G 54
N 1-
380 ki
Avg
1. 1.
b, 2496, 2500 1 1400, 1800, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  : 03CHL3-HY Site 1 @3CHL3-HY
Condition: AVG BE 54 3n HORN 91280 1326 HORTZONTAL Condition: AVG 54 3n HORN 31260 1326 HORTZONTAL
+ RBW:100.60kHz VB:0,810kHz SHT:Auto + RBW:1060.660kHz VBi:0,810kHz SHT:Auto
Linit Read At Cable Preamp  Aux APos TPos Linit Read Ant Cable Preamp  Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
W/ /e B G dbn B B 8 o de W dBin B B dn & B 8 o deg
1 48352 43.39 54.00 -5.61 40.70 27.80 6.93 36.97 9.93 103 301 AVERAGE 1 2480.00 108.70 ------ ------ lol.e2 27.80 6.92 36.97 9.93 103 301 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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